
 
             DYTEC  ENVIRONMENTAL 

 
 
 
 

THE ORIGINAL VACUUM SLUDGE DEWATERING BED SYSTEM 
 
 
The (VSDB) Vacuum Sludge Dewatering Bed uses a simple, efficient and cost-effective technology. It has become the 
system of choice for many sludge dewatering applications throughout the world. It accomplishes rapid dewatering of most 
types of municipal waste and water treatment sludges, as well as a variety of industrial sludges. 

The Vacuum Sludge Dewatering Bed system combines the overall simplicity of conventional sand beds with the faster 
handling of sludges associated with mechanical systems. For most sludges, the result can be a liftable cake suitable for 
handling within 24 hours. 
[...]
the 2-5" cake. The final smear of solids on the working surface of the plate is removed by the high-pressure wash water 
booster pump providing 150 psi non-potable water to the special nozzle. A number of facilities have successfully 
experimented with eliminating the wash down step without loss of performance. 

The working surface will accumulate solids, greases, oils, and scums that will plug the bed. Chemicals including sodium 
hypochlorite, commercial degreasers, and muriatic acid are used for soaking, which will reliably clean the plate usually 
required to be 4-6 times per year or less.  

Performance experience has shown the vacuum bed will provide a cake dry solid that approaches that of a belt filter 
press, in most applications. Our proprietary and well documented "Pre-Coat" process, using ungraded sand piled in front 
of each of the sludge inlets, eroded and spread on filling, provides for a substantially dryer cake and reduces wet cake 
weight for disposal due to enhanced filtration. 

The suggestion for covering beds is generally accepted as a wise and inexpensive option due to the bed area required, 
but not necessary except in very rainy climates, and/or where 5 cycle per week operation is the required. Unless 
temperatures remain less than 15 degrees F for extended periods and continuing operation is needed, a heated enclosure 
is not necessary. It has been observed at a substantial number of unenclosed facilities in Ohio, Pennsylvania, and West 
Virginia that nearly complete dewatering can occur prior to the sludge freezing, at which point it is felt by operators that 
performance is enhanced. 

In keeping with the above example; sizing at a conservative solids loading and frequency as demonstrated at existing 
facilities, we would recommend a single 16’ x 50’ bed for the l/2 ton of dry solids per day of aerobically digested, waste 
activated bio-solids. Operator time required may be less than 8 hours per week. 

CONCLUSION 

Vacuum dewatering beds are a simple process in design and operation as it has removed uncontrollable factors in 
dewatering, providing a low cost alternative to mechanical methods. 

Properly designed on their merits and performance, in comparison of all approaches, the Vacuum Bed may prove to be 
the most cost-effective method of dewatering available. 

 
Field Service 

Technicians will supervise the installation as well as start-up and train plant personnel in proper use of the system. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Customer Service 

Trained personnel will periodically inspect your system to review operating procedures and equipment.  You can at 
anytime send a sludge sample to have us verify type of polymer and dosage, loading rates, quality of sludge and 
performance.   You may also contact  Dytec Environmental  to help troubleshoot your dewatering problems. 

 
 
Lab Services 

A fully equipped laboratory is capable of analyzing most types of sludges as well as running bench scale pilot plants. 

Highly-trained and experienced technicians are ready t test sludge to determine its dewatering characteristics, the most 
economical polymer and dosage, lading rates and performance which can be expected from the sludge sample. 

 
 
Engineering Services 

Dytec Environmental stands ready to submit complete engineering designs, estimates and the costs of operations.  If 
desired, these can be compared to other types of dewatering methods using EPA and other currently accepted criteria to 
provide 20-year present worth cost-effective analyses.  Standard 24" x 36" construction drawings are available which can 
be tailored to specific sites. 

 

 

The following are available from Dytec Environmental : laboratory analysis, performance criteria development, 
construction and operational cost estimates, engineering design, specification development, field installation assistance, 
start-up supervision and training, ongoing & post startup inspection, repair and retrofit consultation & implementation, 
expansion of existing facilities. 

 

 

 

 



Solving a Water Plant Sludge Problem  
 
 

Introduction:  

 
For over 10-years the Lincoln County Lake Norman Water Treatment Plant stored the plant’s backwash water and settling 
basin solids in a concrete tank originally built to store finished water.  The water plant utilized a one million gallon pre-
stressed concrete tank that was built for finished water storage to hold the water plant solids.  An accumulation of sludge 
in the tank over the years created a burdensome problem that was solved in 2001 with a solids handling project that 
allowed the pre-stressed concrete tank to be converted back to it’s intended use as a clearwell. 

 This 3-MGD water plant was a state-of-the-art facility when it was built in 1990 except for handling backwash waters and 
solids accumulating in the settling basins.  The County fun, due to adding shortfall, converted the one million gallon 
clearwell to a storage tank for backwash water as a short-term fix to the funding problem.  Backwash water was recycled 
back through the water plant for treatment when the water plant was first built.  Later a NPDES discharge permit was 
obtained to pump and discharge the supernatant directly back into Lake Norman while continuing to store the solids in the 
on site tank.  The short-term fix turned into a major operational headache before the sludge-handling problem was solved.  

 A  solids handling project, completed in 2001, included construction of two concrete tanks for storage and gravity 
thickening of waters wasted from backwashing and solid removal in the settling beds.  These settled solids are now 
thickened using a vacuum assisted sludge drying bed while the supernatant from the gravity thickeners is returned to 
Lake Norman through a gravity drain.  The County evaluated using belt filter press, centrifuge, vacuum beds and gravity 
beds before deciding to construct the vacuum drying beds. The vacuum bed option proved to have the lowest capital cost, 
lowest annual operation and maintenance cost and the lowest twenty-year present worth cost of the various options 
considered. 

Background: 
Lincoln County was formed in 1779 from Tryon County.  It is in the southwestern section of the State and is bounded by 
Mecklenburg, Gaston, Cleveland, Catawba and Iredell counties.  The County draws water from Lake Norman, a 
manmade reservoir on the Catawba River located on the eastern boundary of the County.  The lake water is treated at the 
County water treatment facility, located adjacent to Lake Norman, and the treated water is distributed throughout most of 
the County to over 7,000 customers.  Raw water turbidities range from 3 to 24 NTU with an average turbidity of 8 NTU.  
The raw water contains very little natural solids.  Solids removed in the treatment process are mostly chemical solids from 
chemicals used to treat the water.  Collected water samples showed poor settling characteristics under lab conditions with 
a dry suspended solids content of 0.43%.  A sludge sample only thickened to a dry solids concentration of 0.86% after 
settling 24-hours.  

The water plant is currently configured to pump raw water from the lake through a series of flocculator tanks, rectangular 
shaped gravity settling basins and dual filter tanks.  Solids that are settled out in the settling basins are removed from the 
floor of the basins with a vacuum sludge removal mechanism that sweeps the floor at preset intervals set by a timer 
controller.  Typically the basins are swept once a day for a period of approximately 20-minutes each.  About 30,000 
gallons of water, or 1% of the water treated daily, is wasted with each cleaning of solids from the basins.  The second 
source of solids generated by the water treatment process is from backwashing the gravity filters.  Currently there are two 
filter beds.  Each filter requires about 50,000 gallons of process water to backwash, 1.7% of the treatment plant capacity.  
Prior to 2001, when the vacuum beds and gravity thickeners were placed into service, all backwash water and settling 
basins solids was gravity drained and stored in a 1.0-MG pre-stressed concrete tank originally constructed to store 
finished water.  Over the first 10 plus years of operation the solids were stored in the tank.  The water plant operators 
would periodically draw supernatant off the tank and return the water initially through the water plant and later to Lake 
Norman with a NPDES discharge permit.  The solids remained stored in the tank over this period of time till the tank was 
in effect full and something else had to be done.  

 Solids Handling Design:  
In March of 2000 the County ask WK Dickson to help find a solution to the water plant sludge problem.  Working with the 
water plant ORC, Mr. Larry Warren, and the County Engineer, WK Dickson evaluated various alternatives to handling 
solids including belt filter press, centrifuge, vacuum drying beds and gravity drying beds.  Sludge dewatering proposals 
were received from major equipment manufacturers and site visits were made to various water plants using a variety of 
sludge dewatering methods.  After evaluating all alternatives both the belt press and vacuum beds were found to be viable 
alternatives for dewatering the sludge.  Centrifuges and gravity beds was eliminated as viable alternatives early in the 
evaluation as a result of equipment costs, performance data and discussions with other users.  Both the belt press and 
the vacuum bed manufacturers showed through lab pilot testing to be able to dewater the Lincoln County sludge to a 15% 
dry solids, producing a dry cake that will pass a paint filter test.   

    
     



    

Sludge Facilities:  
The sludge handling facilities includes; two gravity thickener tanks, one vacuum drying bed and a building housing; 
controls, sludge pump, vacuum pump and a polymer feed system.  The backwash water and sludge vacuumed from the 
settling basins flows by gravity to the thickener tanks through a 20-inch pipe.  Piping and valves are provided to enable 
the two tanks to work together or as separate tanks to store the sludge until dewatered.  The settled sludge is drawn from 
the bottom of the thickeners by a centrifugal pump and spread over the vacuum drying beds using a total of seven 2-inch 
discharge pipes with valves to distribute the sludge over the bed.  Supernatant is drawn from the thickener tanks and 
discharged to Lake Norman through a 12-inch gravity drain.  A vacuum pump and polymer system is available to dewater 
the sludge on the beds.  The sludge filtrate is returned to the gravity thickeners through an on site pumping station and 
force main.  The dried sludge is removed from the beds with a small bobcat and trucked to the County’s solid waste site 
for disposal. 

Gravity Thickener Tanks: Each tank is 35-feet in diameter with a 22’-3” vertical side water depth and a 10’-10” conical 
bottom..  Each tank can store 199,000 gallons.  Two 6-inch perforated pipes ring the diameter of the tanks above the 
conical bottom at two different levels to remove the supernatant after the sludge has settled.  The supernatant is drained 
through a 12-inch pipe and discharged directly into Lake Norman.  Piping and valves are available to control flow to the 
two tanks and to transfer sludge between the two tanks.  A 8-inch suction pipe is provided to draw sludge from the bottom 
of each thickener with a 700 gpm sludge pump.    

Vacuum Drying Bed: a 1,240 square foot vacuum bed sized for 6.0-MGD of treatment capacity is provided.  The bed is 
16-feet wide by 76’-8” long with seven 2” feed pipes equally spaced along one side of the bed.  An 8-inch filtrate drain 
runs the length of the bed and is gravity drained to an on site submersible pumping station.  The filtrate is drawn off the 
tank and pumped back to the gravity thickeners.  Polymer is blended with the sludge when the vacuum bed is loaded from 
the thickener.  A 2-hp vacuum pump is tied to the filtrate drain under the bed and operates to draw a vacuum on the bed 
after the operator loads the bed from the thickener tank.  U.S. Environmental Products, Inc. furnished the vacuum drying 
bed and associated equipment. 

 Sludge Pump: The County uses a Godwin self priming pump to draw sludge from the thickener and pump the settled 
sludge to the vacuum bed.  Polymer is blended with the sludge at the discharge of the sludge pump.  The operator has a 
control station adjacent to the vacuum bed to control the pump and the polymer feed.  The sludge pump, polymer tank 
and vacuum pump are housed in a building located adjacent to the vacuum bed. 

 Sludge Dewatering:  
The operators store sludge in the gravity thickener tanks until they are ready dewater the sludge.  The sludge settled out 
in the conical bottom of the thickeners and the supernatant is drained off and discharged back to Lake Norman.  
Currently, the operators control the supernatant removal manually.  There are also timer controlled valves provided to 
allow supernatant drains to open and close with a 24-hour time clock. 

The process of drawing sludge from the tanks and pumping onto the drying bed takes approximately 30-minutes.  The 
operator has already prepared the polymer in the 700-gallon mixing tank prior to operating the sludge pump.  The polymer 
is blended with the sludge as the sludge is loaded on the vacuum bed.  The operator can control the speed of the sludge 
pump and the rate of polymer dosage from a control station located adjacent to the vacuum bed.  There are also control 
valves on the sever (7) bed inlet pipes to control the loading of the bed.  After the process of loading the bed is completed, 
the vacuum bed is allow to sit for the next 24-hours at which time filtrate drains through the bed to the filter drain located 
under the bottom of the bed.  The next day the operators will operate the vacuum pump and complete the drying process.  
This generally takes about 30-minutes and leaves a dry cake of about 10% to 12% on the beds.  Pilot testing during the 
design showed a dried sludge cake of about 15% could be achieved with the addition of a small amount of builders sand 
added in from of loading the bed with sludge.  This involved placing a bucket of sand in from of each discharge pipe prior 
to pumping the sludge onto the bed.   The County thus far has not seen the need to use the sand to enhance the 
dewatering. 

 After the vacuum has been pulled on the bed, the operator uses a small bobcat to remove the sludge.  The sludge is 
removed from the bed and placed on an asphalt area adjacent to the bed where the sludge is left for a period of time to air 
dry.  It generally takes 20 to 30 minutes to remove the sludge from the bed.   The air drying of the sludge before trucking 
the sludge to the land fill has proven to be very effective and results in a sludge cake that is easy to handle. 

Conclusion: 

 
The vacuum bed has proven to be an effective method to dewater sludge at the County’s Lake Norman water plant.  The 
sludge handling project has allowed a much needed clearwell tank to be converted from a sludge storage tank to its 
intended use.  Key to a successful system is having effective gravity thickener tanks to store sludge until the operators are 
ready to dewater the sludge.  Also key are sludge pumps and controls to allow the operators to easily remove the sludge 
from the thickeners and transfer the sludge to the vacuum bed for dewatering. 



 

 Here are several pictoral illustrations which will provide you with a better perspective of what a VSDB looks like. 

 
Air Dried Sludge.JPG 

 
Control Panel.JPG 

 
Lincoln County Solids Handling 

Facilities.JPG 

 
Loaded Bed After Filtrate 

Drained.JPG 
 

Loaded with Sludge.JPG 
 

Loading Vacuum Bed.JPG 

 
Polymer Mixing Tank.JPG 

 
Sludge Cake.JPG 

 
Sludge Pump.JPG 

 
Sludge Thickener.JPG 

 
Vacuum Bed, Thickeners & Control 

Building.JPG 
 

Vacuumed Sludge Cake.JPG 

 

 

 

 
